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NUMUNE (ýAMPLE)

Adt (Name): OYSTER 259 _ KV
Batch No:

NumuпеуiАlап (Sampler): ;:ibJr"'
Tarifi (Description);
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дdl(Nаmе): cEDRUS соМ LTD.
Adresi(AddresS): lOACetateaAlbaStr.Chisinau,

РЕТRОYАG LABORATUVARI
PETROYAG LABORATORY

DENEY RAPORU
TEST REPORT

Uretim Tarihi (Manufacturing Date):
Sоп Кчllапmа Tarihi (Expiry Date):
Kabul Таrihi (Samp|ing Date):

Dепеу Tarihi (Test Date):

./MOLDOVA Tlf:

l 2i 202]

l 2/20]8

l5l lz1202з
l5/12l2023

-Saybolt Renk (Saybolt Соlочr)

-Yoýunluk (Density) @15 "С

-Vlskozite (Viscosity) @4О ОС

*Раrlаmа noktasl (Flash point)

*Кtrmа indisi (Refractive lndex) @ 2О ОС ASTM D1218

UV АЬsоrЬапсе @ 275 пm
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пumuпеуе alttlr. Laboratuvar пumuпе аlmаdап sоrumtч deýildir. Sопu9lаr пumuпепiп teslim аtпафi Пёti i{iп ge9erlidir.
akreditasyon kapSaml dahilindedir. Seftifikaya itiraz sijresi 3 aydlr
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Th.is rероп shall поt Ье reproducod other _than п ful! expect with the permision of the laboratory, Iesting reporls wifhou' s ignature апd seal are поt valid,Ihе resu/fs rеlаtе опlу to the sample te^sl9d: The laboiator is поl Ёponsrb/e rог sаiрiпj }Ье resu/ti arb valid for the sZmрЬ rceived.Ihe tesrs that sigп(.)аrе within theaccreditation certificate, iп lhiS rероft certificate oblection pertod ts 3 monrhý
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Rароrdа verilen dеýеrlеr sadece deneyi уарllап
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опачlачап (Confirm bv)
kalite Копtrоl & Lаьоrаtччаr Мчdчr0

(Quality Сопtгоl & Laboratory Manager)
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Gёr(iп09 (Арреаrапсе)
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ASTM D6045 +30

kg/m3 ASTM D4052 863,1

mm2ls ASTM D445 70,91

сс ASTM D92 24в

1,4741

ASTM D2008 <0.1 PASS
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